

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2026-06-30 10:36:14  
Date of Next Testing: 2030-06-29 10:36:14  
Product Name: **Cellulose**  
CAS Number: 9004-34-6  
Specifications & Purity: Nanocrystals, L: 200-500nm, OD: 10-50nm  
Lot #: F2626560  
SKU #: **C1520462**  
Version: **1**  
Analysis #: **711332**  
Storage Temperature: Room temperature, Desiccated, Cool

Parameter	Limit Values	Result
Solid Content	≥95 (%)	96.42000 %
Particle length	200-500 (nm)	423.00000 nm
Particle diameter	10-50 (nm)	45.20000 nm
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su  
QA & QC Manager